Shenzhen DL Testing Technology Co., Ltd.

Report No.:DLE-250605003R

Temperature : 26°C Relative Humidity : |54%
Pressure : 101kPa Test Voltage : AC 120V/60Hz
Test Mode TX n Mode(20M)
Power Spectral Limit
Frequency Density (dBm/3kHz) Result
(dBm/3kHz)

2412 MHz -11.792 8 PASS

2437 MHz -11.518 8 PASS

2462 MHz -11.736 8 PASS

TX CHoO1

[ Keysight Spectrum Analyzer - Swept SA

SR

Center 2.41200 GHz
f#Res BWW 3.0 kHz

R RE 500 AC |
Center Freq 2.412000000 GHz

[ SensePuLSE] [ amnamo |

#Avg Type: RMS
PNO:Fast ~»— Trig: FreeRun Avg|Hold: 10/10

IFGain:Low #Atten: 30 dB

Ref Offset2.01 dB
Ref 20.00 dBm

#VBW 10 kHz

Sweep 3.163 5 (1001 pts)

Span 30.00 MHz|

Test Report  Tel: 400-688-3552

Web:www.dl-cert.com

Email: service@dl-cert.com

Page 36 of 54



../2006ReportFormats/ReFoDatabase/InputPowers.doc
mailto:service@dl-cert.com

Shenzhen DL Testing Technology Co., Ltd. Report No.:DLE-250605003R

TX CHO6

[ Keysight Spectrum Analyzer - Swept SA
R

R [s00AC | [ seNsePULSE] ALIGN AUTO
Center Freq 2.437000000 GHz . #Avg Type: RMS

PNO: Fast -+~  Trig: Free Run AvglHold: 10/10
IFGain:Low #Atten: 30 dB

Ref Offset2.02 dB
Ref 20.00 dBm

Span 30.00 MHz|
#VBW 10 kHz Sweep 3.163 s (1001 pts)

= STATUS

TX CH11

[ Keysight Spectrum Analyzer - Swept SA

R FF AC | [ sensepULsE] ALTGN AUTO
Center Freq 2.462000000 GHz . #Avg Type: RMS
PNO: Fast -+~  Trig: Free Run AvglHold: 10/10
IFGain:Low #Atten: 30 dB

Ref Offset 2.03 dB
Ref 20.00 dBm

Center 2.46200 GHz i Span 30.00 MHz|
f#Res BW 3.0 kHz #VBW 10 kHz Sweep 3.163 s (1001 pts)|
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7. 6DB OCCUPIED BANDWIDTH

Test Requirement: FCC Part15 C Section 15.247 (a)(2)

Test Method: KDB558074 D0115.247 Meas Guidancev05r02

7.1 APPLIED PROCEDURES / LIMIT

FCC Part15 (15.247) , Subpart C

Frequency Range
Section Test Item Limit Result
(MHz)
>= 500KHz
15.247(a)(2) Bandwidth 2400-2483.5 PASS
(6dB Occupied Bandwidth)

7.2 TEST PROCEDURE

. Set RBW = 100 kHz.

. Set the video bandwidth (VBW) = 3 xRBW.
. Detector = Peak.

. Trace mode = max hold.

. Sweep = auto couple.

. Allow the trace to stabilize.

N OO o b~ 0N -

. Measure the maximum width of the emission that is constrained by the frequencies associated with the
two outermost amplitude points (upper and lower frequencies) that are attenuated by 6 dB relative to the

maximum level measured in the fundamental emission.

7.3 DEVIATION FROM STANDARD

No deviation.

7.4 TEST SETUP

EUT SPECTRUM
ANALYZER

7.5 EUT OPERATION CONDITIONS

The EUT tested system was configured as the statements of 7.4 Unless otherwise a special operating
condition is specified in the follows during the testing.
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7.6 TEST RESULT
Temperature : 26°C Relative Humidity : |54%
Pressure : 101kPa Test Voltage : AC 120V/60Hz
Test Mode : TX
Test CH 6dB Occupied Bandwidth (MHz)
802.11b 802.11g 802.11n(HT20) Limit(KHz) | Result
Lowest 10.072 15.12 15.121
Middle 10.115 15.127 15.117 >500 Pass
Highest 10.089 15.115 15.124
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Test plot as follows:

802.11b

Lowest channel

802.11g

oo e

N AUTO

04:25:13 PM Dec 26, 2024

Ref Offset 2.01 dB.
Ref 22.01 dBm

2 | 5
b M/\‘,«,ww\u /«-/LJJ\.MWMWQ\

#Res BW 100 kHz
Occupied Bandwidth
13.439 MHz

67.244 kHz
10.07 MHz

Transmit Freq Error
x dB Bandwidth

‘Avg|Hold: 1001100

1
3

Y/

#VBW 300 kHz

Total Power 19.9 dBm

% of OBW Power
xdB

99.00 %
-6.00 dB

STATUS

Mkr3 2.417103 GHz

Radio Std: None

Radio Device: BTS

-4.2658 dBm

Span 30 MHz,
Sweep 3.333 ms|

Occupied BW.

[ Keysight Spectrum Analyzer
. =

ALIGN AUT

[
04:33:25 PMDec 26,2024

[ AC |
Center Freq 2.412000000 GHz

#IFGain:Low

Ref Offset2.01 dB
Ref 22.01 dBm

Center Freq: 2.412000000 GHz
Trig: Free Run AvglHold: 100/100
#Atten: 30 dB

1
A

R o e

#Res BW 100 kHz
Occupied Bandwidth
16.378 MHz

21.517 kHz
15.12 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 300 kHz

Total Power 19.3 dBm

% of OBW Power
xdB

99.00 %
-6.00 dB

STATUS

Radio Std: None
Radio Device: BTS

Mkr3 2.419581 GHz]
-4.2592 dBm)|

Sweep 3.333 ms

=R

#FGain:Low

Center 2437 GHz
#Res BW 100 kHz
Occupied Bandwidth
13.360 MHz
71.757 kHz
10.12 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 2.437000000 GHz

Avg|Hold: 1001100

#/BW 300 kHz

Total Power 20.0 dBm

% of OBW Power
xdB

99.00 %
-6.00 dB

STATUS

Mkr3 2.442129 GHz

04:28:42 PHDec 26,2024
Radio Std: None

Radio Device: BTS

Sweep 3.333 ms|

[ Keysight Spectrum Analyzer - Occupied BW
R

[
04:35:45 PMDec 26, 2024

R [500 AC
Center Freq 2.437000000 GHz

#FGain:Low

Ref Offset 2.02 dB
Ref 22.02 dBm

#Res BW 100 kHz
Occupied Bandwidth
16.358 MHz

9.128 kHz
15.13 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 2.437000000 GHz
Avg|Hold: 1001100

#VBW 300 kHz

Total Power 19.4 dBm

% of OBW Power
x dB

99.00 %
-6.00 dB

'STATUS.

Radio Std: None
Radio Device: BTS

Mkr3 2.444573 GHz
-3.2500 dBm)

Span 30 MHz|
Sweep 3.333 ms|

Highest channel

==

[ Keysight Spectrum Analyzer - Occupied BW
T 7 =

Center Freq 2.462000000 GHz

#FGain:Low

Ref Offset 2.03 dB
Ref 22.03 dBm

#Res BW 100 kHz
Occupied Bandwidth
13.345 MHz

21.056 kHz
10.09 MHz

Transmit Freq Error
x dB Bandwidth

U [ AUGNAUTO [

nter Freq: 2.462000(
Free Run
#Atten: 30 dB

perhe s )
T

3

#/BW 300 kHz

Total Power 19.9 dBm

% of OBW Power
xdB

99.00 %
-6.00 dB

STATUS

Hz
Avg|Hold: 1001100

04:30:59 PHDec 26,2024
Radio Std: None

Radio Device: BTS

Mkr3 2.467066 GHz|
3.

Sweep 3.333 ms|

[ Keysight Spectrum Analyzer - Occupied BW
R RF 5

(B
04:37:26 PMDec 26, 2004

Center Freq 2.46000000 GHz

#FGain:Low

Ref Offset 2.03 dB
Ref 22.03 dBm

iCenter 2.462 GHz
#Res BW 100 kHz

Occupied Bandwidth
16

Transmit Freq Error

x dB Bandwidth

10.350 kHz
15.12 MHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

#VBW 300 kHz

Total Power 19.1 dBm

% of OBW Power
x dB

99.00 %
-6.00 dB

'STATUS.

Radio Std: None
Radio Device: BTS

Mkr3 2.469568 GHz
-3.2247 dBm)|

Span 30 MHz|
Sweep 3.333 ms|
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802.11n20
Lowest channel

[ Keysight Spectrum Analyzer - Occupied BW.

500 AC

] [ amnamo | 04:41:16 PMDec 26,2024 _
Center Freq: 2.412000000 GHz Radio Std: None

Trig: Free Run Avg|Hold: 1001100

#Atten: 30 dB Radio Device: BTS

R R
Center Freq 2.41

Span 30 MHz,
HiRes BW 100 kHz #VBW 300 kHz Sweep 3.333 ms

Occupied Bandwidth Total Power 19.2 dBm
17.557 MHz

Transmit Freq Error 15.550 kHz % of OBW Power 99.00 %
x dB Bandwidth 15.12 MHz xdB -6.00 dB

= STATUS

Middle channel

[ Keysight Spectrum Analyzer - Occupied BW (=)
i R RE__ [500 AC | | 1 | [ AUTO | 04:43:24 PMDec 26, 2024
Center Freq 2.437000000 GHz : 2. Hz Radio Std: None

= AvglHold: 1001100
#IFGain:Low Radio Device: BTS

Mkr3 2.444573 GHZ
;;ff u;fzsj’tzz.gza ‘:ﬁ : -3.2231 dBm

Span 30 MHz,
H#Res BW 100 kHz #VBW 300 kHz Sweep 3.333 ms

Occupied Bandwidth Total Power 19.3 dBm
17.548 MHz

Transmit Freq Error 14.733 kHz % of OBW Power

x dB Bandwidth 15.12 MHz xdB

s STATUS

Highest channel

[ Keysight Spectrum Analyzer - Occupied BW =
e R RE_[500 AC | | 1 __ALGNAUTO | 04:45:42 PM Dec 2
Center Freq 2.462000000 GHz Center Freq: 2.462000000 GHz Radio Std: None

s Trig: Free Run AvglHold: 1001100
#IFGain:Low #Atten: 30 dB Radio Device: BTS

30 MHZ|

p
#Res BW 100 kHz #VBW 300 kHz Sweep 3.333 ms|

Occupied Bandwidth Total Power 19.0 dBm
17.554 MHz

Transmit Freq Error 4.123 kHz % of OBW Power 99.00 %

x dB Bandwidth 15.12 MHz xdB -6.00 dB

s STATUS
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8.PEAK OUTPUT POWER TEST

Test Requirement: FCC Part15 C Section 15.247 (b)(3)

Test Method: KDB558074 D0115.247 Meas Guidancev05r02

8.1 APPLIED PROCEDURES/LIMIT

FCC Part15 (15.247) , Subpart C

Frequency Range
Section Test Item Limit Result
(MHz)
15.247(b)(3) Pe";‘:," Output 1 watt or 30dBm 2400-2483.5 PASS
ower
8.2 TEST PROCEDURE

a. The EUT was directly connected to the Power meter
8.3 DEVIATION FROM STANDARD

No deviation.

8.4 TEST SETUP

Eut POWER METER

8.5 EUT OPERATION CONDITIONS

The EUT tested system was configured as the statements of 8.4 Unless otherwise a special operating
condition is specified in the follows during the testing.
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8.6 TEST RESULT

Temperature : 26°C Relative Humidity : |54%

Pressure : 101kPa Test Voltage AC 120V/60Hz

Peak Output Power (dBm) o
Test CH Limit(dBm) | Result
802.11b 802.11g 802.11n(HT20)

Lowest 14.944 17.395 17.375

Middle 15.947 17.539 17.393 30.00 Pass
Highest 14.839 17.316 17.176
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9. CONDUCTED BAND EDGE AND SPURIOUS EMISSION

Test Requirement: FCC Part15 C Section 15.247 (d)

Test Method: KDB558074 D0115.247 Meas Guidancev05r02

9.1 APPLICABLE STANDARD

in any 100 kHz bandwidth outside the frequency bands in which the spread spectrum intentional radiator in
operating, the radio frequency power that is produced by the intentional radiator shall be at least 20dB below
that in the 100kHz bandwidth within the band that contains the highest level of the desired power, In addition,
radiated emissions which fall in the restricted bands, as defined in§15.205(a), must also comply with the
radiated emission limits specified in15.209(a).

9.2 TEST PROCEDURE
A. Reference level measurement, establish a reference level by using the following procedure:

g) Trace mode = max hold.

h) Allow trace to fully stabilize.

i) Use the peak marker function to determine the maximum PSD level.

Note that the channel found to contain the maximum PSD level can be used to establish the reference level.

B. Emission level measurement, establish an emission level by using the following procedure:

a) Set the center frequency and span to encompass frequency range to be measured.

b) Set the RBW = 100 kHz.

c) Set the VBW = [3 x RBW].

d) Detector = peak.

e) Sweep time = auto couple.

f) Trace mode = max hold.

g) Allow trace to fully stabilize.

h) Use the peak marker function to determine the maximum amplitude level.

Ensure that the amplitude of all unwanted emissions outside of the authorized frequency band (excluding
restricted frequency bands) is attenuated by at least the minimum requirements specified in 11.11. Report
the three highest emissions relative to the limit.

9.3 DEVIATION FROM STANDARD

No deviation.
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9.4 TEST SETUP

EUT SPECTRUM
RF test system
ANALYZER

9.5 EUT OPERATION CONDITIONS

The EUT tested system was configured as the statements of 9.4 Unless otherwise a special operating
condition is specified in the follows during the testing.

9.6 TEST RESULTS
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Test plot as follows:

Test mode:

| 802.11b

o

04:25:59 PMDec 2
TRACH

s =
ALTGN AUTO
#Avg Type: RMS

Center Freq 2 377000000 GHz
Avg|Hold: 1001100

: Trig: FreeRun Tvee [
PNO: Fast =+ 'g: o7 LA

IFGain:Low #Atten: 30 dB.

Ref Offset2.01 dB
Ref 20.00 dBm

Stop 2.42700 GHz|
Sweep 10.67 ms (40001 pts)

FUNCTION VALUE

Start 2.32700 GHz }
#Res BW 100 kHz

M«R WODE TRC, SCL FUNCTION WIDTH
[1]¢ 2412 5050 GHz 4139 dBm

Z I N T17f]  24000000GHz|  -66.460dBm| | |

Bl N 1 f|  23900000GHz| _ s6624dBm | | |

[N | 2.386 0325 GHz 51.324 dBm ___

rr— - @@ 0 1 =

#VBW 300 kHz

FUNCTION

'STATUS

Center Freq 2. 497000000 GHz

e e

TGNAUTO |
#Avg Type: RMS
Trig: Free Run Avg|Hold: 100100

PNO: Fast
#Atten: 30 dB.

IFGain:Low

Ref Offset2.03 dB
Ref 20.00 dBm

Stop 2.54700 GHz|
#VBW 300 kHz
FUNCTION WIDTH

T FUNCTION
|1 IIIIIII_—_
P N [1]f] 24835000GHz|  -69872dBm| [ |}

Bl N [1[f[ — 25000000GHz|  67420dBm| | |
PA N [1]f — 248305765GHz|  -64402dBm| [ )
x rrr— @ @ — @@ o B

————F————F———
e
e
e S -

FUNCTION VALUE

STATUS

usc

Highest channel

ALIGN AUTO

UL LIGN AUTC
#Avg Type: RMS

PNO:Fast ~»- Trig: FreeRun Avg|Hold: 1001100
IFGain:Low #Atten: 30 dB

Ref Offset2.01 dB
Ref 20.00 dBm

#VBW 300 kHz

FUNCTION VALUE

FUNCTION _| FUNCTION WIDTH

MKR| MODE TRC| SCL

IIIII_
z EEEREE z Aoo ooo o GHx 42 041 dBm e

'STATUS

#Avg Type: RMS
AvglHold: 100/100

PNO: Fast ~—»— T
w #Atten: 30 dB

IFG:

Ref Offset 2.03 dB

Stop 2.54700 GHz|
Sweep 10.67 ms (40001 pts)

FUNCTION VALUE

Start 2.44700 GHz

H#Res BW 100 kHz #VBW 300 kHz

WKR_WODE TAC| FUNCTION | FUNCTION WIDTH!
Y N [1]¢] 2. 453 260 0 GHz 3. 335 dBm ___
2 NEENEA 2.483 500 0 GHz 68%4dBm| [

3 IMEEEEA 2.500 000 0 GHz 68344dBm| [
AN 1] 2.487 967 5 GHz 5499%6dBm| [
—— e e ] E

STATUS

Highest channel

oy
n
9
3
[}
o
®

802.11n(HT20)

Trig: Free Run

O: Fast >
#Atten: 30 dB

Fonon

#VBW 300 kHz

MKR| MODE TRC| SCL Y FUNCTION _| FUNCTION WIDTH

[11¢] 2413270 0GHz 3.460 dBm

KtyslgmipuwmAmMu Swept SA
ALIGN AUTO

#Avg Type: RMS
AvglHold: 100/100

Cen!er Freq 2. 497000000 GHz

Fast Trig: Free Run
#Atten: 30 dB

Ref Offset 2.03 dB
R dB

Stop 2.54700 GHz|
Sweep 10.67 ms (40001 pts)

FUNCTION VALUE

#VBW 300 kHz

FUNCTION | FUNCTIONWIDTH.

[ 24632625 GHz| 3287 dBm)
2.483 500 0 GHz 55.802dBm| |
X m

N
2 NEEREE 2.400 000 0 GHz. 30.170 dBm

3 MEENEE 2.390 000 0 GHz. -67.702 dBm £

A N |1t  23857425GHz| _ 54218dBm|

5 Y Y 1 A I

6 N )

7 ) A

I
1 e B
1 O S S E— -

= —

Lowest channel

Highest channel
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Test plot as follows:

| 802.11b

Lowest channel

eysight Spectrum Analyzer - Swept SA
R S0Q _AC

X |
Center Freq 2.412000000 GHz

Ref Offset 201 dB
Ref 20.00 dBm

(O: Fast —»— Trig: Free Run

AIGNAUTO [

g Type: RMS

Avg|Hold: 1001100
ow #Atten: 30 dB

Mkr1 2.410 984 50 GHZ|
4.033 dBm)

[ Keysight Spectrum Analyz ot SA
e 2

" 7 500 AC
Center Freq 13.265000000 GHz

LIGN AUTC

#Avg Type: RMS

RO Fost —»—  Trig: FreeRun AvglHold: 10/10
IFGain:Low #Atten: 30 dB

Ref Offset 201 dB Mkr1 2.409 7 GHz]

ef 10 dBI 3.203 dBm

Stop 26.50 GHz,
#VBW 300 kHz

Span 30.00 MHz|

#VBW 300 kHz Sweep 5.333 ms (40001 pts)

Y FUNCTION VALUE
252347 GHz| 41,900 dBm
I 48237GHz[ 66,079 dBm
.

97114 GHz.

STATUS usc

[ Keysight Spectrum Analyzer - Swept SA
d R 5

500 AC |

PNO: Fast >
IF ow

Ref Offset 2.02 dB
Ref 20.00 dBm

ALTGNAUTO |
#Avg Type: RMS
Free Run Avg|Hold: 100/100

Tri
#Atten: 30 dB

Span 30.00 MHz|

#VBW 300 kHz Sweep 5.333 ms (40001 pts)

= ]
v

#Avg Type: RMS
—». Trig: FreeRun AvglHold: 1010

PNO: Fast
IFGain:Low #Atten: 30 dB.

#VBW 300 kHz

[f]  24374GHel
2 KK 26.279 6 GHz

FUNCTION WIDTH
4374GHz|  2.953dBm|

[ 43.026 dBm|
. [ __-56.574 dBm|

Y FUNCTION

sTATUS =3

[ Keysight Spectrum Analyzer - Swept SA

50 C |
Center Freq 2.462000000 GHz

Ref Offset 2.03 dB
Ref 20.00 dBm

0: Fast ~»- Trig: FreeRun

= * avg Type: RIS
Avg|Hold: 1001100
ow #Atten: 30 dB
Mkr1 2.462 495 75 GHz|
3.752 dBm)

Span 30.00 MHz|
Sweep 5.333 ms (40001 pts)

#VBW 300 kHz

[ Keysight Spectrum Analyzer - Swept SA

7
Center Freq 13.265000000 GHz

SENSEPULSE s

#Avg Type: RMS

PNO:Fast ~»- Trig: FreeRun AvglHold: 10110
IFGain:Low #Atten: 30 dB

Mkr1 2.463 9 GHz

Ref Offset 2.03 dB 3.508 dBm

Ref 20.00 dBm

Stop 26.50 GHz,
#VBW 300 kHz

FUNCTION

Y =
XYY —

FUNCTION WIDTH FUNCTION VALUE

| N [1]
2 NEERE] 26.4¢ Hz 43008dBm| |

88 8 Gl
| 49243 GHz 65430dBm| [ [ |

STATUS usc
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| 802.11g

Lowest channel

Ktysrghl Spmmm Ana\ymv SweptSA

=

ALIGN AUTO

szxlqh( sp«‘mmAnwm SweptSA

AC
Center Freq 2. 412000000 GHz

ALGNAUTO [
#Avg Type: RMS
AvglHold: 1001100

PN Fast - Trig: Free Run
#Atten: 30 dB

Ref Offset2.01 dB
Ref 20.00 dBm

Center Freq 13 265000000 GHz

#Res BW 100 kHz

04:26:33 PMDec 26, 2024
TRACE

#Avg Type: RMS

—». Trig: FreeRun AvglHold: 1010 i
oer MM

PNO: Fas
IFGain:Low #Atten: 30 dB
Ref Offset2.01 dB
Ref 20.00 dBm

" Stop 26.50 GHz

#VBW 300 kHz Sweep 2.531 s (40001 pts]

FUNCTION | FUNCTION WIDTH

Span 30.00 MHz|

#VBW 300 kHz Sweep 5.333 ms (40001 pts)

sTATUS

VKR MODE TRC

T
1 EENK] 2409 7GHz 3103 dBm
IIIIIII_
[ e 48237GHz|  56079dBm| |
7.348 3 GHz 56.169dBm| |
[ ©07114GHz[ 57.337dBm| |
(B omwe ——— |

[ KeihtSpectrum Anlzer - St SA
7 ULSE

AIGNAUTO |
#Avg Type: RMS
Avg|Hold: 1001100

Mkr1 2.438 253 25 GHZ
3.272 dBm)|

PNO: Fast —>—

Tri
IFGail #Atten: 30 dB

Ref Offset 2.02 dB
Ref 20.00 dBm

Span 30.00 MHz|
Sweep 5.333 ms (40001 pts)

#VBW 300 kHz

STATUS

R 7 _
Center Freq 13.265000000 GHz #Avg Type: RMS
Avg|Hold: 10110

s Trig: FreeRun

PNO: Fast
#Atten: 30 dB.

IFGain:Low

Mkr1 2.435 5 GHz

Ref Offset 2,02 dB 2.759 dBm

Ref 20.00 dBm

.1

Stop 26.50 GHz
#VBW 300 kHz
VKR MODE TRC| SCL FUNCTION | FUNCTION WiDTH FUNCTION VALUE
mnn-mmm 2 759 dBm/ [ |
e

[ 42.300 dBm|
ll 8409 GHz. 57805dBm| [ [ |
7.329 8 GHz $6307dBm| [ [ ]
97180 GHz $6875dBm| | [ 8

ALTGNAUTO |

#Avg Type: RMS
AvglHold: 1001100

Ref Offset 2.03 dB
Ref 20.00 dBm

Span 30.00 MHz|
Sweep 5.333 ms (40001 pts)

Center 2.46200 GHz

f#Res BW 100 kHz #VBW 300 kHz

#Avg Type: RMS
Trig: Free Run AvglHold: 10110

PNO: Fast ~—»—
#Atten: 30 dB.

IFGain:Low

Ref Offset 2.03 dB
Ref 20.00 dBm

" Stop 26.50 GHz

#VBW 300 kHz Sweep 2.531 s (40001 pts]

1N

#Res BW 100 kHz

VKR MODE TRC

SN [1]f 245809H1 2343 dEm
| N [1 ¢ 260328GHz| 42079dBm| [ o |
[ s7404dBm| [ |

ION VALUE

FUNCTION WIDTH Fu

z
FI N [1[f]  51063GHz[ 5

PAN (1 f] 7.3781GHz S6710dBm| |
5 INEENEE| 97557GHz|  67487dBm[ | | 0 000000 8§
6 N )

7

8

9
10
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802.11n(HT20)
Lowest channel

=

Ktysrghl Spmmm Ana\ymv SweptSA
ALIGN AUTO

szxlqh( sp«‘mmAnwm SweptSA

AC
Center Freq 2. 412000000 GHz

Ref Offset2.01 dB
Ref 20.00 dBm

#VBW 300 kHz

PN Fast - Trig: Free Run

ALGNAUTO [
#Avg Type: RMS
AvglHold: 1001100

#Atten: 30 dB

sTATUS

Sweep 5.333 ms (40001 pts)

Center Freq 13 265000000 GHz

#Res BW 100 kHz

04:42:43 PMDec 26, 2024
TRACE

#Avg Type: RMS

—». Trig: FreeRun AvglHold: 1010 i
oer MY

PNO: Fas
IFGain:Low #Atten: 30 dB
Ref Offset2.01 dB
Ref 20.00 dBm

" Stop 26.50 GHz

#VBW 300 kHz Sweep 2.531 s (40001 pts]

FUNCTION | FUNCTION WIDTH

Span 30.00 MHz|

KR MODE TRC) SCL
1 EENK] 2411 0GHz 1425 dBm
IIIIIII_
[l 48641GHz|  56.884dBm| |
7.066 4 GHz. 65635dBm| |
[l 96492GHz|  67.163dBm| |
[ @ = ]

[ KeihtSpectrum Anlzer - St SA
7 ULSE

PNO: Fast —>—

IFGail

Ref Offset 2.02 dB
Ref 20.00 dBm

AGNAUTO |

#Avg Type: RMS
Tri Avg|Hold: 100/100
#Atten: 30 dB

Mkr1 2.439 487 75 GHZ

#VBW 300 kHz

STATUS

04:44:10

3.232 dBm)

Span 30.00 MHz|
Sweep 5.333 ms (40001 pts)

R 7 _
Center Freq 13.265000000 GHz #Avg Type: RMS
Avg|Hold: 10110

s Trig: FreeRun

PNO: Fast
#Atten: 30 dB.

IFGain:Low

Mkr1 2.433 5 GHz

Ref Offset 2,02 dB 2.688 dBm

Ref 20.00 dBm

Stop 26.50 GHz,
#VBW 300 kHz

FUNCTION

FUNCTION VALUE

FUNCTION WIDTH

VKR m:g Ts(c su X
_
2 IIIII- 25 8138 GHz 42740dBm| [
| N [11f]  47350GHz| 67322dBm| [ | |
ll___
At 96889GHz|  67.086dBm| [ | 8

Ref Offset 2.03 dB
Ref 20.00 dBm

Center 2.46200 GHz
#Res BW 100 kHz

ALIGN AUTG

#Avg Type: RMS
AvglHold: 1001100

#VBW 300 kHz

Span 30.00 MHz|
Sweep 5.333 ms (40001 pts)

#Avg Type: RMS
Trig: Free Run AvglHold: 10110

PNO: Fast ~—»—
#Atten: 30 dB.

IFGain:Low

Ref Offset 2.03 dB
Ref 20.00 dBm

" Stop 26.50 GHz

#VBW 300 kHz Sweep 2.531 s (40001 pts]

1N

#Res BW 100 kHz

VKR MODE TRC
1 MEEEK] ZASOSGHI 2538 dEm
| N T11f  260421GHz| 42878dBm[ | | |
mnnmmm——_
EEREA 7.3847 GHz 66431dBm| | ]
| N [11f]  06816GHz| 66957dBm| | [ @ B
rr— -~ @

ION VALUE

FUNCTION WIDTH Fu

Co~NonrwnD
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10. DUTY CYCLE

Test Method:

ANSI C63.10:2013

10.1 APPLIED PROCEDURES / LIMIT

Measurements of duty cycle and transmission duration shall be performed using one of the following

technigues:

a) A diode detector and an oscilloscope that together have a sufficiently short response time to
permit accurate measurements of the ON and OFF times of the transmitted signal.

b) The zero-span mode on a spectrum analyzer or EMI receiver if the response time and spacing
between bins on the sweep are sufficient to permit accurate measurements of the ON and OFF
times of the transmitted signal:

1) Set the center frequency of the instrument to the center frequency of the transmission.

2) Set RBW =0BW if possible; otherwise, set RBW to the largest available value.

3) Set VBW = RBW. Set detector = peak or average.

4) The zero-span measurement method shall not be used unless both RBW and VBW are
> 50/T and the number of sweep points across duration T exceeds 100. (For example, if
VBW and/or RBW are limited to 3 MHz, then the zero-span method of measuring the
duty cycle shall not be used if T< 16.7 ps.)

10.2 DEVIATION FROM STANDARD

Report No.:DLE-250605003R

No deviation.
10.3 TEST SETUP
ELIT SPECTRUM
ANALYZER
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10.4 TEST RESULTS

Mode Frequency Duty Cycle
(MHz) (%)
99.40

802.11b 2412

802.11g 2412 75.00

81.82

802.11n20 2412

802.11b 2412MHz

[ Keysight Spectrum Analyzer - Swept SA
R RF 500 AC | [ SENSE:PULSE[ I ALIGN AUTO
Center Freq 2.412000000 GHz #Avg Type: RMS
- Trig: FreeRun

0: Fast
#Atten: 30 dB

PN
IFGain:Low

Ref Offset 201 dB
Ref 20.00 dBm

Sweep 20.00 ms (10001 pts)

FUNCTION VALUE

Ceniér 2.412000000 GHz

FUNCTION | FUNCTION WIDTH

MKR MODE TRC| SCL|
SN [1]¢] 1130 ms 793 dBm| |
z IIII A410e8 [ ]
[t (A 8398 ms 8248 [ T ]
——

802.11g

Keysrgm Spenrum Anaryzer mmsn
[ SENSE:PULSE] I ALIGN AUTO
#Avg Type: RMS

Center Freq 2 412000000 GHz )
PNO: Fast —»—-  Trig: FreeRun

IFGain:Low #Atten: 30 dB

Mkr1 185.7 ps
Ref Offset 201 dB
Ref 20.00 dBm -16.96 d

|

\
[
|
\
"I
i
\ \
\

n 0 Hz|

Ceniér 2.412000000 GHz
#VBW 8.0 MHz Sweep 3.000 ms (10001 pts)

Res BW 8 MHz
FUNCTION | FUNCTION WIDTH FUNCTION VALUE

MKR MODE TRC| SCL|
SN [1]¢] 1857 us 1696 dBml | 0|
z [ a1 11 ¢ (@A 1485 s A 8aseB [ |
Bl A1 (1 [ ¢ [(a] 195.0 us 0438 [}
--_——
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802.11n20 2412MHz
[ Keyaight Spectrum Analyzer - Swept SA
R RF a_ac | [ seNsePULSE] ALIGN AUTO
Center Freq 2.412000000 GHz . #Avg Type: RMS

PNO: Fast -+~  Trig: Free Run

IFGain:Low #Atten: 30 dB
Mkr1 134.7 ps|
-0.30 dBm)|

Ref Offset 201 dB
Ref 20,00 dBm

1

Span 0 Hz|
Sweep 3.000 ms (10001 pts)

Ceniér 2.412000000 GHz
#VBW 8.0 MHz
FUNCTION FUNCTION VALUE

Res BW 8 MHz
KR MODE TRC| SCL X v
1347 us 030dBm| |
[t ]A 176.4 us|(A 10598 [ [}
A 2314e8 [}
|

1 NEEENE
Pl A1

FUNCTION WIDTH

Note: All channel have been tested, and the report only reflects the worst case data.

Duty Cycle= Ton /Total*100%
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11. ANTENNA REQUIREMENT

Standard requirement: FCC Part15 C Section 15.203 /247(c)

15.203 requirement:

An intentional radiator shall be designed to ensure that no antenna other than that furnished by the responsible party shall
be used with the device. The use of a permanently attached antenna or of an antenna that uses a unique coupling to the
intentional radiator, the manufacturer may design the unit so that a broken antenna can be replaced by the user, but the
use of a standard antenna jack or electrical connector is prohibited.

15.247(c) (1)(i) requirement:

(i) Systems operating in the 2400-2483.5 MHz band that is used exclusively for fixed. Point-to-point operations may
employ transmitting antennas with directional gain greater than 6dBi provided the maximum conducted output power of
the intentional radiator is reduced by 1 dB for every 3 dB that the directional gain of the antenna exceeds 6dBi.

EUT Antenna:

The antenna is FPC ANT, the best case gain of the antenna is 4.32 dBi, reference to the appendix Il for details
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12. TEST SETUP PHOTO

Reference to the appendix | for details.

13. EUT CONSTRUCTIONAL DETAILS

Reference to the appendix Il for details.

XK KX END OF REPORT 3% 3% % 3%
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